

[Click Here](#)



contraindication for receiving further doses, but the risk of repeat seizure or a complicated neurologic event after subsequent diphtheria and tetanus toxoids and acellular pertussis (DTaP) or Tdap administration is low (0.5 cases of encephalopathy per 10 million doses), and further pertussis vaccination should not be avoided.4,28 Safety concerns with DTaP and Tdap are summarized in eTable A. Immunization should be temporarily delayed in a patient who has an uncontrolled seizure disorder or a progressing neurologic disorder, such as infantile spasms, until the disorder is stabilized. Patients with a history of seizures that are currently controlled and patients who had a seizure with previous pertussis vaccines without prolonged symptoms of coma or encephalopathy do not have a contraindication to receiving additional doses of DTaP or Tdap vaccines.4 Children who have had persistent crying or hypotonic-hyporesponsive episodes with DTaP are unlikely to have repeat episodes with further doses; therefore, these are not contraindications to receiving DTaP or Tdap boosters.4 What Antibiotic Should Be Used to Treat Patients with Pertussis? Antibiotics are intended to prevent transmission of pertussis to others and do not shorten the disease course or improve symptoms. Azithromycin (Zithromax) is the preferred treatment for pertussis because of its favorable safety profile, but use of other macrolides (erythromycin, clarithromycin) or trimethoprim/sulfamethoxazole is an acceptable alternative.2,3,33,34 Antibiotics for pertussis have been shown to provide a microbiologic cure and are prescribed to prevent the spread of the disease within 21 days of cough onset.2,33-35 A Cochrane review did not show that antibiotics significantly reduce mortality, symptom duration, or complications in patients with pertussis.2 Azithromycin has replaced erythromycin as the preferred treatment because of its daily dosing, shorter course, and fewer gastrointestinal adverse effects.2,33,36 In adults, azithromycin can be given as a dosage of 500 mg for three days or 500 mg on day 1, then 250 mg on days 2 to 5. In children, it can be given as a dosage of 10 mg per kg for three days or 10 mg per kg on day 1, then 5 mg per kg on days 2 to 5.2,3,33,36 Should Pertussis-Related Cough Be Treated with Adjuvant Therapies? Treatments aimed at reducing cough, including corticosteroids, antihistamines, beta-2 agonists, and pertussis immune globulin, have not been associated with improved symptoms in patients with pertussis.37 A 2014 Cochrane review evaluating symptomatic treatments for pertussis, including one or two poor-quality studies per intervention, found no benefit in the reduction of coughing episodes or length of hospitalization.37 The use of symptomatic treatments is not recommended. Who Should Receive Antibiotic Prophylaxis? Postexposure prophylaxis should be initiated in household contacts of someone with pertussis and in those exposed to pertussis who are at high risk of severe illness or in close contact with someone at high risk.38 Those at highest risk of severe illness include infants and people who are in their third trimester of pregnancy, are immunocompromised, or who have comorbidities that increase the risk of severe illness (e.g., respiratory disorders). The CDC has limited prophylaxis to only these groups because placebo-controlled studies of erythromycin have not demonstrated effectiveness, and a Cochrane review found no benefit of postexposure prophylaxis in those older than six months who are not in contact with an infant.2,39 Azithromycin is the preferred agent for prophylaxis, at the same dosage as pertussis treatment.2,33 Tdap should no longer be administered for postexposure prophylaxis.4 Data Sources: The primary resources used to identify literature were PubMed and the Cochrane database. Primary search terms included pertussis (free text) or pertussis (MeSH) and one of the following terms: treatment, complications, diagnosis, prevention, vaccination. Limits were used to identify primary literature. Essential Evidence Plus and article reference lists were reviewed to identify further sources. The CDC website was also searched using the terms above and the additional term ACIP. Search dates: April 30, 2020; June 2, 2020; July 7, 2020; October 8, 2020; and March 16, 2021. Page 20 A 23-year-old patient, M.C., comes to your office for a wellness visit with no concerns. On reviewing the patient's medical record, you note that M.C. has a history of polycystic ovary syndrome, blood pressure of 110/70 mm Hg from a visit one year ago, and a body mass index of 28.2 kg per m2. 1. According to the U.S. Preventive Services Task Force (USPSTF) recommendation statement, which one of the following steps regarding screening for hypertension is appropriate for M.C.? A. Screen M.C. for hypertension today because of the patient's history of polycystic ovary syndrome. B. Defer screening M.C. for hypertension until 4 years of age. E. Ask M.C. to begin monitoring her blood pressure at home. 2. M.C. had a blood pressure of 143/81 mm Hg upon arrival in the examination room. M.C. reports no headache, blurry vision, chest pain, shortness of breath, or blood in urine. According to the USPSTF recommendation statement, which one of the following steps is correct? A. Prescribe the patient an angiotensin-converting enzyme inhibitor, such as lisinopril, and schedule a follow-up visit in three months.B. Ask M.C. to monitor their blood pressure at home and schedule a follow-up visit to discuss the results.C. Prescribe the patient a calcium channel blocker, such as amlodipine (Norvasc), and schedule a follow-up visit in three months.D. Wait until the next follow-up visit in six to 12 months to confirm the diagnosis of hypertension.E. Repeat the blood pressure measurement today and prescribe an antihypertensive medication if the blood pressure remains elevated. 3. Which of the following blood pressure monitoring methods can you use to confirm a diagnosis of hypertension in this patient? A. Ask M.C. to wear a programmed portable device that automatically takes blood pressure measurements, typically in 20- to 30-minute intervals over 12 to 24 hours, while patients go about their normal activities or are sleeping. B. Ask M.C. to measure their own blood pressure at home with an automated device placed on the upper arm.C. Ask M.C. to follow up in the office in two months to reassess their blood pressure on another day.D. No additional blood pressure readings are necessary to confirm the diagnosis of hypertension. 1. The correct answer is C. Although available evidence on optimal screening intervals for hypertension remains limited,1 the USPSTF suggests annual screening for hypertension in adults 40 years or older and for adults at increased risk for hypertension, including Black people, people with high-normal blood pressure, or people who are overweight or obese. Screening less frequently (i.e., every three to five years) is appropriate for adults 18 to 39 years of age not at increased risk for hypertension and with a previous normal blood pressure reading.2 Polycystic ovary syndrome is not considered, in itself, an indication for annual blood pressure screening. 2. The correct answer is B. For adults 18 years or older without known hypertension, the USPSTF recommends screening for hypertension with office blood pressure measurement. The USPSTF recommends obtaining blood pressure measurements outside of the clinical setting for diagnostic confirmation before starting treatment.2 Selection of treatment can vary depending on severity of blood pressure elevation, age, and other risk factors. 3. The answers are A and B. The USPSTF recommends obtaining blood pressure measurements outside of the clinical setting for diagnostic confirmation before starting treatment.2 Either ambulatory or home blood pressure monitoring with validated and accurate devices can be used to confirm a diagnosis of hypertension before starting treatment. Ambulatory blood pressure monitoring involves wearing a programmed device that automatically takes frequent blood pressure measurements over the course of a day (or day and night). Ambulatory blood pressure monitoring devices are small, portable machines that record blood pressure noninvasively at typically 20- to 30-minute intervals over 12 to 24 hours while patients go about their normal activities or are sleeping. See a related article in FPM about implementing ambulatory blood pressure monitoring for more information.3 Home blood pressure monitoring involves patients measuring their own blood pressure at home with a home blood pressure monitoring device. Home blood pressure monitoring devices are fully automated oscillometer devices that record measurements taken from the patient's brachial artery. Home blood pressure monitoring devices are activated by patients or caregivers, and measurements are taken much less frequently than with ambulatory blood pressure monitoring (e.g., one to two times a day or week, although the blood pressure measurements can be spread out over more time).2 The views expressed in this work are those of the authors and do not reflect the official policy or position of the Johns Hopkins Bloomberg School of Public Health or the U.S. government. Page 21 What are the benefits and harms of diagnostic testing, and what is the effectiveness of treatment options for acute diverticulitis? Computed tomography (CT) accurately diagnoses acute diverticulitis and may make appropriate management more likely compared with clinical diagnosis alone. (Strength of Recommendation [SOR]: B, based on inconsistent or limited-quality patient-oriented evidence.) Misdiagnosis does not increase the risk of poor clinical outcomes. (SOR: B, based on inconsistent or limited-quality patient-oriented evidence.) Antibiotic treatment for patients with uncomplicated diverticulitis does not affect pain symptoms, length of hospitalization, recurrence risk, quality of life, or need for surgery compared with no antibiotic treatment. (SOR: B, based on inconsistent or limited-quality patient-oriented evidence.) The evidence is insufficient to guide the choice of antibiotic regimen for patients who do receive antibiotics. 1 Colonic diverticulitis is caused by inflammation of abnormal outpouchings (diverticula) in the wall of the large intestine.1 Diverticulosis occurs in 5% to 15% of people older than 45 years and in 80% of those older than 85 years.2 For people with diverticulosis, the lifetime prevalence of developing acute diverticulitis is approximately 25%. Alterations in colonic wall resistance and motility and a low-fiber diet contribute to increased luminal pressure and bowel wall weakness. Aspirin, nonsteroidal anti-inflammatory drugs, obesity, lack of exercise, and increasing age are all risk factors for developing diverticulitis.2 Acute diverticulitis accounts for more than 2.6 million outpatient visits and 200,000 inpatient admissions each year in the United States.3 Diverticulitis can be divided into two categories, uncomplicated and complicated. Complicated diverticulitis is associated with abscess formation, fistula, and bowel obstruction or perforation and may occur in up to 15% of acute diverticulitis cases.3 This Agency for Healthcare Research and Quality (AHRQ) review included 77 primary studies and two systematic reviews on the diagnostic accuracy of CT of the abdomen; harms related to false-positives, false-negatives, and incidental findings on CT; the effectiveness and harms of treatment setting without antibiotics. Two U.S. cohort studies published after the end date of the AHRQ literature search found no differences in the effectiveness of outpatient treatment of diverticulitis with amoxicillin/clavulanate or with metronidazole plus a fluororoquinolone.7 In general, patients with complicated acute diverticulitis should be treated as inpatients and receive antibiotic therapy. Editor's Note: AFP SOR ratings are different from the AHRQ Strength of Evidence ratings. Dr. Seehusen is an assistant medical editor for AFP. Page 22 The local hospital has had an influx of patients with COVID-19 admitted. I mentally prepare myself for the first of four days as a physician volunteer for inpatient services. I meet my three interns and find that we have OB/GYN, psychiatry, and dermatology represented. The last time I worked in inpatient medicine was as a resident three years ago. I am feeling out of my element as we begin walking rounds. I realize that a patient I recently evaluated in the office and sent to the ER for leg pain is being transferred to my medical service. The patient was found to have a proximal femoral deep venous thrombosis and multiple small bilateral pulmonary embolisms. In a hospital with almost 700 beds, this welcomed coincidence exemplifies continuity of care at its finest. I conduct a virtual meeting with a patient's legal guardians, the palliative care team, and neurosurgery. The discussion involves a middle-aged patient with Down syndrome who is in severe pain due to a recent L1 compression fracture. A patient's hemoglobin level has dropped precipitously. I evaluate the patient and find they have had an episode of hematemesis. I consult the critical care team, who transfers the patient to a presumed acute upper gastrointestinal bleed. Home, at last, I take a moment to sit down with my husband. We are 33 weeks pregnant and excited to step into the adventure that is parenthood. As we gaze down at our ultrasound photo, I am comforted knowing that at least this is one thing COVID-19 can't take away. I direct fed the baby before I ran out the door. My doctor's mental checklist includes bag, wallet, phone, work phone, hospital identification, breast pump and parts, ice pack, mask, water bottle, food, food, and more food. They say breastfeeding burns an extra 400 kcal per day. I'm convinced it's higher for doctors. My third-year medical student conducts a telemedicine appointment with a patient while I listen in. The learning curve to precept this type of encounter has been steep and forced. They discuss the results of the patient's pulmonary function tests and devise a treatment plan. Afterward, my student tells me that was the best practice they had at counseling because they could focus completely on a skill that is typically rushed. A patient comes in without an appointment. At the last minute, the patient asks, "Doc, can you test me for STDs?" This is unrelated to the visit. I have not taken a sexual history because I did not see this coming. This is a doorknob moment because it took the whole visit for the patient to work up the courage to ask about what they were really worried about. I call a spouse whose wife is in the hospital with metastatic breast cancer complicated by metastasis to her brain and seizures. He can't visit her because of COVID-19 precautions and worries that she is refusing to eat and is confused. It is a heart-wrenching conversation. The inpatient team talked to them about hospice, but they don't completely understand what it means. I arrange for a virtual meeting with the patient, her husband, the inpatient team, myself, and the primary oncologist. I send my daily text, "When did the baby last get a bottle?" So I know if I should pump again before leaving. On my ride home, I feel a mix of sadness for my sickest patients and relief that the other side of this pandemic is starting to feel within reach. Page 23 A 54-year-old patient presented with a new lesion on the upper chest that had been present for three months. The lesion was solitary and slightly pruritic. The patient had no trauma to the involved area and no family history of melanoma. The patient had a history of skin lesions that were biopsied but determined to be benign. The patient reported multiple severe sunburns over several years and had spent numerous summers playing outside as a child. The patient used sunscreen regularly. Physical examination revealed a red, slightly raised papule on the anterior chest wall, near the left breast (Figure 1). Based on the patient's history and physical examination findings, which one of the following is the most likely diagnosis? A. Actinic keratosis B. Basal cell carcinoma C. Bowen disease D. Lichenoid keratosis E. Seborrheic keratosis. The answer is D: lichenoid keratosis. Lichenoid keratosis normally occurs in middle-aged and older patients and is more common in those with frequent sun exposure and sun-damaged skin. Lichenoid keratosis typically presents as a solitary asymptomatic lesion on the skin, ranging from 5 to 20 mm in diameter.1 It is a slightly hardened, plaque-like lesion that is normally erythematous but can be brown or sometimes violaceous.1 Because of the wide-ranging clinical appearance, lichenoid keratosis is often misdiagnosed.1 The condition is benign and does not have the histologic characteristics of basal cell carcinoma.2 Because the presentation of lichenoid keratosis is similar to that of basal cell carcinoma, a biopsy may be required to confirm the correct diagnosis. If desired or for cosmetic reasons, lichenoid keratosis can be removed through cryotherapy or excision. Actinic keratosis is a distinct, hyperkeratotic lesion on the skin due to confined proliferation of keratinocytes at the dermoepithelial junction. This proliferation causes a disturbance in the differentiation of the epidermis, which commonly presents as a rough, scaly patch of skin.3 Basal cell carcinoma generally presents on sun-exposed skin, most notably on the head and neck. It presents as a pearly papule or nodule with overlying telangiectasia and a translucent rolled border.4 Bowen disease, the in situ form of squamous cell carcinoma, presents as a nonpigmented, slowly growing, erythematous, well-demarcated plaque with a scaly or crusty surface that may be eroded or ulcerated.5 Bowen disease is common on the lower extremities of older patients with sun-damaged skin. It is more common in women.5 Seborrheic keratoses are a specific type of benign cutaneous tumors, with varying clinical and histopathologic presentations. They develop from the proliferation of epidermal keratinocytes and are common in people 40 years and older.6 Page 24 A 54-year-old patient presented with stiffness and pain in the lower back and both thighs. The pain was worse when sitting and lying down, but there was no pain when standing. The patient described the pain as compression in the flanks that radiated to the right groin and both lateral thighs. The patient had urinary hesitancy but no trauma, fever, weight loss, or blood in the urine. Symptoms were not relieved with ibuprofen and cyclobenzaprine. The medical history was significant for renal stones, gastroesophageal reflux. The patient had no history of back problems or repetitive lifting. Physical examination revealed normal motor strength in the lower extremities and negative findings on the straight leg raise test. There was tenderness on palpation of the right flank. Results of a point-of-care urinalysis were normal. Prostate-specific antigen was mildly elevated at 5.84 ng/mL (5.84 mcg per L). Computed tomography (CT) of the abdomen was performed (Figure 1). Based on the patient's history and physical examination findings, which one of the following is the most likely diagnosis? A. Angiomyolipoma B. Metanephric adenoma C. Oncocytoma D. Renal abscess E. Renal cell carcinoma. The answer is E: renal cell carcinoma. Renal cell carcinoma is often an incidental finding until the tumor enlarges to an advanced size. Presenting symptoms vary and include hematuria, abdominal pain, or a palpable mass. The likelihood of renal cell carcinoma is higher when all three of these symptoms are present (the classic triad). Approximately 80% to 85% of tumors in the renal cortex are renal cell carcinomas. In these cases, paraneoplastic symptoms may develop because of the production of ectopic hormones such as erythropoietin, parathyroid hormone–like protein, gonadotropin, chorionic somatomammotropin, adrenocorticotrophic hormone–like substance, renin, glucagon, and insulin.1 The diagnostic workup for renal cell carcinoma includes CT or ultrasonography, although ultrasonography is less sensitive. Magnetic resonance imaging can be used in some patients. In this patient, CT identified a mass in the right kidney measuring 3.8 cm x 4.0 cm x 3.5 cm. Resection is necessary if imaging studies cannot differentiate benign renal lesions from carcinoma. Tissue biopsy of the mass can establish the diagnosis of malignancy and identify the histopathologic type. Clear cell subtypes, as in this patient, account for up to 75% of cases.2 Angiomyolipoma is a benign renal tumor that can grow to impair renal function. It is strongly associated with tuberous sclerosis, a multisystem autosomal dominant genetic disease, and lymphangioleiomyomatosis. On histology, angiomyolipomas are composed of blood vessels, smooth muscle cells, and fat cells. Patients may be asymptomatic, but rupture of involved blood vessels can result in retroperitoneal hemorrhage accompanied by nausea and vomiting.3 Metanephric adenomas are rare, benign renal lesions. They are more common in women than men (2:1).4 Signs and symptoms may include hematuria, flank pain, and a palpable mass. They can be misidentified on CT as renal cell carcinoma or an epithelial Wilms tumor. Metanephric adenomas are more calcified than other renal tumors. Histopathology reveals small epithelial cells that form small nests in an acellular stroma. Oncocytoma is a benign tumor composed of large epithelial cells rich in granular eosinophilic cytoplasm and excessive numbers of mitochondria. Renal oncocytoma primarily arises from intercalated cells of the collecting ducts in the kidney. Renal oncocytoma is usually asymptomatic, although hematuria, flank pain, and an abdominal mass may be present. Less than 5% of surgically resected renal neoplasms are oncocytomas.5 Renal abscesses arise from an infectious source and are usually associated with pyelonephritis. They may also be associated with diabetes mellitus, pregnancy, and urinary tract abnormalities. Renal abscesses are pus-filled pockets that appear as hypodense regions on contrast-enhanced CT.6 Symptoms may include fever, vague lumbosabdominal pain, pallor, fatigue, sweating, and weight loss. Page 25 Is hydrochlorothiazide more effective than chlorthalidone for the treatment of hypertension? Chlorthalidone reduces systolic blood pressure (SBP) by 10 mm Hg more than hydrochlorothiazide at equal dosages (12.5 to 25 mg daily) in patients using monotherapy. (Strength of Recommendation [SOR]: B, meta-analysis of randomized controlled trials [RCTs].) Low-dose chlorthalidone (6.25 mg daily) and controlled-release hydrochlorothiazide (12.5 mg daily) not currently available in the United States) reduce 24-hour ambulatory SBP and diastolic blood pressure (DBP), whereas immediate-release hydrochlorothiazide (12.5 mg daily) may only reduce daytime SBP. (SOR: B, single RCT.) A 2010 meta-analysis (137 RCTs; N = 10,443) evaluated the effect of hydrochlorothiazide and chlorthalidone on SBP and serum potassium.1 Adult patients were on hydrochlorothiazide or chlorthalidone monotherapy. Further patient demographics were not defined. Chlorthalidone dosing ranged from 12.5 to 200 mg daily (mean dosage = 31.6 mg daily) with an average baseline SBP of 166 mm Hg (29 RCTs; n = 4,300). Hydrochlorothiazide dosing ranged from 2 to 450 mg daily (mean dosage = 42.7 mg daily) with an average baseline SBP of 163 mm Hg (108 RCTs; n = 6,063). Studies lasted four to 52 weeks. Pooled results showed that chlorthalidone (12.5 to 25 mg daily) reduced SBP more than hydrochlorothiazide at the same dosage (137 RCTs; N = 10,443; –24 mm Hg vs. –14 mm Hg, respectively; P < .05). However, chlorthalidone also caused larger decreases in serum potassium levels (–0.4 mEq per L [–0.4 mmol per L] vs. –0.2 mEq per L [–0.2 mmol per L], respectively; P < .05). Heterogeneity was not reported. The analysis was limited to patients with hypertension who were on monotherapy. A 2016 RCT (N = 54) evaluated the effect of low-dose chlorthalidone and hydrochlorothiazide on mean 24-hour ambulatory blood pressure.2 Patients were 18 to 65 years of age (mean = 45 years of age) with essential hypertension (SBP of 140 to 159 mm Hg, DBP of 90 to 99 mm Hg) and an average blood pressure of 148/93 mm Hg. Patients were excluded if they had secondary hypertension, diabetes mellitus, hyperuricemia, gout, chronic kidney disease, parathyroid disease, or recent cardiovascular disease. Patients were randomized to receive chlorthalidone, 6.25 mg (n = 16), hydrochlorothiazide, 12.5 mg (n = 18), or controlled-release hydrochlorothiazide, 12.5 mg (n = 20). Ambulatory (24-hour) blood pressure monitoring was done at baseline and after 4 and 12 weeks of therapy. Chlorthalidone and controlled-release hydrochlorothiazide reduced SBP and DBP during the day and at night at 4 and 12 weeks. Hydrochlorothiazide showed a significant improvement in SBP only during the day at four weeks. The study was limited by excluding many disease processes often present as comorbid conditions in patients with hypertension. Copyright © Family Physicians Inquiries Network. Used with permission. The opinions and assertions contained herein are the authors' and are not to be construed as official or as reflecting the views of the U.S. Army Medical Department, Army at-Large, or Department of Defense. Page 26 Can physical activity prevent the development of depression? Yes. Physical activity appears to be associated with a lower risk of developing depression and depressive symptoms. (Strength of Recommendation: B, based on a systematic review of cohort trials and individual randomized controlled trials [RCTs] and cohort trials.) A 2018 meta-analysis of 49 prospective cohort studies (N = 266,939) examined whether physical activity decreases the risk of developing depression.1 Study participants did not have depression at baseline. Most of the studies enrolled adults, although some also enrolled children and older adults. Physical activity was self-reported and was defined as any bodily movements requiring energy expenditure. Depression was diagnosed using defined cutoffs from a variety of depression screening instruments. Trials were one year or longer. Compared with patients who had low levels of physical activity, those engaged in high levels of physical activity (definition varied by study; included groups with greater frequency, intensity, and volume of physical activity) had a lower risk of developing depression (36 trials; odds ratio [OR] = 0.83; 95% CI, 0.79 to 0.88; I2 = 0). The included studies were conducted in diverse geographic regions, and this meta-analysis found a range of ORs among different areas (0.65 to 0.84); however, in each region, physical activity was found to be protective against developing depression. The protective effect of physical activity against depression was similar among the different age groups (two trials; OR = 0.90; 95% CI, 0.83 to 0.98 for children; eight trials; OR = 0.78; 95% CI, 0.70 to 0.87 for adults; and nine trials; OR = 0.79; 95% CI, 0.72 to 0.86 for older adults). A 2018 prospective cohort study, with 33,908 healthy adults living in a rural area of Norway, examined whether exercise was protective against new-onset depression.2 Patients were followed for an average of 11 years (range = nine to 13). Those who self-reported any physical activity each week were compared with those who reported no physical activity weekly. Depression was assessed using the Hospital Anxiety and Depression Scale, a self-report questionnaire. The authors used multiple models to adjust for age, sex, marital status, social class, tobacco and alcohol use, and body mass index. Across all models, there was a statistically significant increase in the incidence of depression for those who were not physically active, compared with those who had one to two hours of physical activity per week (adjusted OR = 1.4; 95% CI, 1.2 to 1.8). Although the authors identified a dose-response relationship between total physical activity and odds of depression, there was a diminishing benefit of exercising more than one hour per week. A 2018 RCT of 61 university students (72% female; 18 to 30 years of age) evaluated the effect of exercise intensity on the development of depressive symptoms.3 Patients were randomized to six weeks of high-intensity interval training, moderate continuous training, or no exercise. Participants exercised three times a week on a stationary cycle for a total of 18 sessions. High-intensity interval training consisted of 60 seconds of high-intensity intervals with 10 60-second recovery intervals for 20-minute sessions; moderate continuous training consisted of continuous training for 27.5 minutes; the no-exercise group was told to remain sedentary. Before and after the intervention, students completed the Beck Depression Inventory (21 items, scored from 0 to 63, with higher scores indicating worse depression). Compared with the control group's change in depressive symptom scores (from 16.7 before the intervention to 23.1 after), the high-intensity interval training group and the moderate continuous training group had a significant decrease in depressive symptoms (high-intensity interval training: a score of 13.2 before the intervention to 12.2 after; P = .012 vs. no exercise; moderate continuous training: a score of 11.4 before to 9.4 after; P = .005 vs. no exercise). There was no difference in the change of scores between high-intensity interval training and moderate continuous training (P = .77). Students in the control group had a statistically significant increase in depressive symptoms throughout the intervention, which the authors attribute to the stressors of starting a university semester. Copyright © Family Physicians Inquiries Network. Used with permission. Disclaimer: Results are not guaranteed*** and may vary from person to person**. Do you constantly feel exhausted and weak, or are you frequently avoiding activities that require a lot of energy to perform? "Yes," you may say. "But I've been working a lot of hours at the office, so of course I'm tired." Some people walk around constantly feeling fatigued or indifferent toward life, believing that apathy is simply a daily part of existing. Being overworked is one thing, but continuous symptoms of weakness, fatigue, or dizziness could actually be signs of an iron deficiency. Why Iron Deficiency Occurs The labels "iron deficiency," "anemia," and "iron deficiency anemia" are often used interchangeably. An iron deficiency happens when there is little iron in the body. If left untreated, it can quickly progress to a form of anemia called iron deficiency anemia. Anemia transpires when you have a low count of red blood cells in your body—iron deficiency anemia is the most common form of anemia. This kicks in if your blood cells don't have enough hemoglobin, which is the protein that helps red blood cells carry oxygen from the lungs throughout the body. Iron is imperative for the red blood cells to carry oxygen to the tissues; without the presence of iron, the red blood cells can't carry the oxygen efficiently. In many cases, the loss of blood can contribute to low iron counts. Common causes of excessive bleeding are: Menstrual periods Cancer in the esophagus and stomach Peptic ulcer disease An iron deficiency can also occur if you have a certain disease or have recently had surgery. Some examples include: Celiac disease Crohn's disease Gastric bypass surgery Signs and Symptoms of Iron Deficiency Symptoms of iron deficiency generally occur before it progresses to iron deficiency anemia. Mild symptoms of iron deficiency include: Grumpy moods Feeling weak or tired Constant headaches Difficulty keeping focused Moderate cases of iron deficiency can include: If iron deficiency progresses to iron deficiency anemia, the symptoms can include: Dark, tar-colored stool or blood Heavy menstrual bleeding Ulcers Weight loss The Top 10 Iron-Rich Foods If you have an iron deficiency, or if you don't consume enough iron, I recommend you eat various whole foods, such as grass-fed meats, organic free-range poultry, and organic dairy products. Here is a list of some prime iron-rich foods: Liver: Four ounces contains 9.5 mg of iron. Spinach: One cup contains 6.6 mg of iron. Lamb: A three-ounce piece contains 1 mg of iron. Chickpeas: One cup contains 4.7 mg of iron. White beans: One cup contains 6.6 mg of iron. Kidney beans: One cup contains 5.2 mg of iron. Duck: Half a duck breast contains 3.7 mg of iron. Sardines: One can contains 3.7 mg of iron. Grass-fed beef: Three ounces contains 2 mg of iron. Swiss chard: One cup contains almost 4 mg of iron. Iron-Deficiency: The Facts The Centers for Disease Control and Prevention defines iron deficiency as the top nutritional deficiency in the entire world. People in developing countries are more prone to iron deficiencies, but it is extremely common in the U.S. as well. Women who have heavy menstrual periods are more vulnerable to iron deficiencies. In the U.S., the number of people that visited a hospital emergency department in 2011 with anemia listed as their primary discharge was 237,000. In most cases, the visits were from people who were unaware they even had an iron deficiency. In 2011, the percentage of people who were diagnosed with some form of anemia was approximately 10%. In 2011, the number of discharges for first-time anemia diagnoses was 392,000. The average length of stay per patient was four days. The mortality statistics for anemia or iron deficiencies in 2011 were 4,894; this worked out to about 1.5 deaths per every 100,000 Americans. If Left Untreated If iron deficiency anemia is left untreated, it can lead to severe heart problems, chest pains, or even fainting. Without iron, the blood cannot properly carry oxygen to the heart and brain, which will eventually cause both to slow down later on. Untreated iron deficiency anemia can also cause the immune system to become weak, to the point where infectious diseases will become more frequent. If you believe you have an iron deficiency, make sure to visit your doctor to get tested. Sources: "Anemia or Iron Deficiency." Centers for Disease Control and Prevention web site, April 8, 2015. "Iron." The World's Healthiest Foods web site; last accessed May 14, 2015. "Iron deficiency anemia." MedlinePlus web site; last accessed May 14, 2015. Pullen, L.C., "USPSTF: Evidence Lacking for Iron Deficiency Screening," Medscape web site, March 31, 2015. ; Rogers, R., "Signs and Symptoms of Low Iron in Women," Livestrong.com, April 13, 2015. ;